For Parts Call 606-678-9623 or 606-561-4983

!Pa werStmk.g_»!

3,000 Watt Generator
PS3000 Series
Replacement Parts List

Générateur de 3000 watts
Série PS3000
Lista de piezas de repuesto

Generador 3000 Watts
Serie PS3000
Lista de piezas de repuesto

OWT INDUSTRIES, INC.
P.O. Box 35, Highway 8
987000-679 Pickens, SC 29671

10-22-09 (REV:01) 1-800-726-5760

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

POWERSTROKE GENERATOR - PS3000 SERIES

109 110

2
WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

~ POWERSTROKE GENERATOR - PS3000 SERIES ™
The model number will be found on a plate attached to the engine. Always mention the model number in all correspondence
regarding your GENERATOR or when ordering replacement parts.
PARTS LIST
KEY PART KEY PART
NO. NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTY.
1 309591029 Engine SPE195 (Incl. Key Nos. 148, 84, 125, 85) ............. 1 32 678355003  NUL (IMB)...cuueeiieeieieeieeieeeeeeeesee et e e seeesee e see e seeeneeneeas 6
2 661505008  Bolt (M8 X 35 MM)...eeriiiiieiieierie e 4 33 310761001 Engine Vibration ADSOrDEr .........cccccvreeienieieeeeeeeee e, 2
3 660972006  BOolt (MB X 12 MM)..eeiiiiieeieeere e 2 34 308581001 Fram@ ..ot 1
4 678370002  WASNEN B ..o eee e ee et see e seeeeenne e 5 35 678457006  Lock Nut (M10 X 1.251N.) cecviriiriiiiiieeee e 2
5 310755001 Recoil Stator Assembly (Incl. Key Nos. 83, 90-100) ......... 1 36 638494006 Wheel BUSh .......oooiiiiiiiin e 2
6 310771001 ROTOr ASSEMDIY....ciiiiiiieeee e 1 37 638494007  AXIS COVEN ...utiiiiiiitieieeete ettt 2
7 678289004  BEANNG ..eevvieeeriieiieteenieeienieeeesse e e sneesee e e seeseeseeeee e eneeas 1 38 308451011 WREEI ...t 2
8 310772001 Stator ASSEMDIY ... 1 39 660971002 Bolt (M10 X 75 MM)..uiiiiiiiieeiiiee e 2
9 638545001 StAtOr COVEN ...t 1 40 521512001 CONLIOl BOX .ttt 1
10 638546001 Rear Frame.......cccueeiiiiccieeiee e 1 41 660481005 Screw (M6 X 14 MM) ..ooooiiieee e 4
11 638344003 Wire Compressing Plate.........ccouvieiirieiniieeeeiee e 1 42 638700014 Control Panel........cooiiiiiiiieee e 1
12 660972002 Bolt (M6 X 103 MM) (88) ...cuvereeererieeieeienieeee e 4 43 760504003  ChOKE SWItCh ...coiuiiiiiieeeie e 1
13 678318002 Rear ENd COVEY .....coiiiiiiiieii et 1 44 570417001 SWItCh JACKET ... 1
14 660972003 BOIt (MB X 10 MM) .ttt 4 45 661533001 Bolt (M3.5 X 9 MM) ... 2
15 678737001 W€ RACK ...ttt 1 46 661534001 BOlt (M3.9 X 9 MM) ..t 8
16 B60901007  SCIEW ..ueeeeeueeeeeeeeeteeeeeeeseeeeesseeseesaeeseesseessesneeseeseesneensens 4 47 661535001 BOIt (M4 X 8 MIM) ...t 6
17 678370003  WaSNEI 5 ..o 12 48 290400001 120 V 20 Amp Receptacle ......ccoeevereeieeneenieeieeeeee e 1
18 310733002 Ol Filler Cap...eaveeeeeeeeeeeeeeneeeeeseeeeeeseeeseesee e see e seesaeeneens 1 49 290400005 120V 30 AmMp Receptacle .......coceereeriieeieeeieenieeeeseens 2
19 660596011 ] P 1 50 780351008  AC Circuit Breaker (20 A) ....cceecvieeerieeeneeie e 1
20 310773001 [T o1 1 51 780351009 AC Circuit Breaker (30 A) ..ooocueeeeriiieeeee e 1
21 678738001 PN e e 1 52 308393003 4in 1 Digital Meter .......ccccviiiiiiiiiiiieee e 1
22 661505009 BOIt (M8 X 40 MM) .eutiiieieieieeeieiee et 1 53 660972004  BOIt (MB X 12 MM).ccueiiiiiiieeienieeee e 6
23 638547001 Handle Stem Head........c.cociiieiinieieeeeee e 1 54 310711046  FUEI TaNK .euiitiiiiieeeeeeeee e e 1
24 678457005 LOCK NUL (M8) ...ttt 1 55 308103004  FUEI FIEI.c..eitieiiieeieeeeeee e e 1
25 638548001 POIE <. 1 56 310720024  FUEl TaNK CaP ..eeoveeeeieeieeieeee e e 1
26 661532001 SQUAre Bolt .....eeeiieieieee e 1 57 308393002 FUEI MELEN ..o 1
27 638224002 [ F=TaTo | RS 1 58 570358020 Fuel Hose
28 678460005 NUL (IMB). ettt e 6 59 678815005  FUEI HOSE CliP...eivieeiieeieeeeeee e 2
29 678355004  NUL (MB)...cueiiiiieeiieteeie ettt 2 60 308459003  FUEI COCK ...couvieueeiieieeieeee ettt 1
30 310762001 Alternator Vibration Absorber..........cccocvvieereieiiiiee e, 2 61 940680034 Hot Surface Label .........cooeeiiiiiieiiieieee e 2
31 940654103 Combustion Warning Label............ccccvviiieiiiiieeieees 1 62 308578002 MUFFlIEr SCreeN ... 1

NOTE A: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered
through the engine manufacturer’s warranty. Consult the accompanying engine manual or contact
our service department for assistance.

.

A WARNING:

an unqualified person attempt to wire into a utility circuit.

To avoid possible personal injury or equipment damage, a registered electrician or an authorized
service representative should perform installation and all service. Under no circumstances should

J

3
WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

POWERSTROKE GENERATOR - PS3000 SERIES D

The model number will be found on a plate attached to the engine. Always mention the model number in all correspondence
regarding your GENERATOR or when ordering replacement parts.

.

PARTS LIST

KEY PART KEY PART

NO. NUMBER DESCRIPTION QTY. NO. NUMBER DESCRIPTION QTY.
63 678821001 WESNET .. 1 94 940647041 (0] g o) L(= ) =1 o Y ST 1
64 678822001 [ (o To] o TS 1 95 940708007 Lubricant Label ........cccevieeeeiiie e 1
65 638538001 Muffler Screen COVEr ........cooi it 1 96 940040009 Control Panel Label.........cc.veeiiiiiiiieeeeeeee e 1
66 570356003 Shockproof Bar.........ueeiiiiiiieee e 2 97 310714009 Control Panel Assembly (Incl. Key Nos. 40-52, 135, 142)...1
67 638539001 MUFFIEI COVET..ei i 1 98 940705069 [ Te To TN = =Y IS 1
68 660972007 Bolt (MB X 10 MM) .eeiieieeiiieeeieeeesee e eee e e e e 1 99 570740003 GASKET ..t 2
69 309322009 LU Y R 1 100 678345002 Plate ..o s 1
70 940514001 Locking Pin Label......c..ooieeiiiiieeeiiee e 1 101 309369002 CarbUretor ......cccuii e 1
71 940996007  Start Guide Label .........cccceevieeeieieeeee e 1 102 570740002 GASKET ..ttt 1
72 941494002 Ground Label .....cccvieiieiiciiiees e 1 103 310759001 Alternator Assembly (Incl. Key Nos. 3, 4, 6-17, 19) .......... 1
73 638544001 BUShiNg BIOCK ......ueiiiiiiiiiiiee e 1 104 678728001 Exhaust Gasket ........cccceviiiiiiiiieeeeee e 1
74 309369001 Carburetor Assembly (Incl. Key Nos. 110-113)................. 1 105 309322008 Muffler Assembly (Incl. Key Nos. 53, 62-69, 115).............. 1
75 678670002 UL e 1 106 310756001 Starting HUD ... 1
76 310711045 Fuel Tank Assembly (Incl. Key Nos. 54-60, 86)................. 1 107 310757001 Fan ..o 1
77 570763001 Ol Fller SEal .....eeeiiiiieiiee et 1 108 310758001 FIYWREEL ...t 1
78 660839002 Drain Plug (M10 X 1.25-16) .oeeeeeiieeeiee e 1 109 678281002 (CToN 7Y g Vo g Y o ST 1
79 678736001 L= S 1 110 678361002 [T 0] T S 1
80 661401001 5o S 1 111 678363002 Carburetor SPring ...eeccceeeecceeeeeieeeeeeeeseeeeeeeeeseeeeeseeeenes 1
81 310770001 [T o1 1 112 678280002 S o 0o TSRS 1
82 678320001 Starter Case ....ueeiii it 1 113 678342002 FaN CaSE ...uveiieiiiiiiiee ettt 1
83 660481004 Screw (M6 X 12 MM) ..eeiiiiiiiieee e 3 114 310760001 Air Cleaner Assembly (Incl. Key Nos. 126-130) ................ 1
84 678733001 (270 o TSN @] [ o TR 1 115 521508001 AIr FIREr CaS@..couuviiiiiiie et 1
85 678466003  Starter SPriNg...cccceeeccveeeeeieeeieeeeeeeeeeree s et e e e e nnneeas 1 116 638344002 PlIate .. s 1
86 638543001 Drum ShEaVE........eeeeeeieeiiie et 1 117 638345002 Element Fitting Plate .........coooiiiiiiiiieeeee e, 1
87 678734001 ST 1 o SRR 1 118 310764001 Air Filter Element ... 1
88 678735001 Pawl GUIAE .....coiiiiiiieiee e 1 119 521509001 AIr FIREI COVET ..t 1
89 638701006 Starter Handle ......ooeviiieeiceeee e 1 120 940654112 Warning Label ... 1
90 940974001 Fire Danger Label.........ccooeiiiiieiiiiieeee e 1 121 940515005 CPSC Label (ENglish) ......coceeeeiieieiieeeiee e 1
91 940513008 Ground Warning Label ........ccocceiiieiiiieeiiee e 1 122 940515006 CPSC Label (FR/SP) ... 1
92 940971040 (O] = =4 o) 7=V USSR 1 NOT SHOWN:

93 940633002  Engine Shround LOGO .........ccovvrimiiniininise 1 987000678  Operator’s ManUal.............oueueeeeureesersssessssessssessssesssssnnnns 1

A WARNING:

NOTE A: OWT Industries, Inc., will not provide engines as replacement parts. Engines are covered
through the engine manufacturer’s warranty. Consult the accompanying engine manual or contact

our service department for assistance.

To avoid possible personal injury or equipment damage, a registered electrician or an authorized
service representative should perform installation and all service. Under no circumstances should

an unqualified person attempt to wire into a utility circuit.

J

4
WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

GENERATEUR DE POWERSTROKE - SERIE PS3000

Le numéro de modele se trouve sur une plaquette fixée sur le boitier du moteur. Ne jamais oublier de mentionner le numéro
de modéle dans toute correspondance concernant le GENERATEUR ou lors de la commande de pieces détachées.

LISTE DES PIECES

NO.DE NO.DE i NO.DE NO.DE ]
REF. PIECE DESCRIPTION QTE. REF. PIECE DESCRIPTION QTE.
1 309591029 Moteur SPE195 (incl. pieces no. 148, 84, 125, 85)........... 1 32 678355003 ECIOU (M8) et e eeee et naeaes 6
2 661505008 Boulon (M8 X 35 MM) ...ciiiiiiiiiieeeiiee e 4 33 310761001 Amortisseur de vibration de moteur...........ccccvvieeninnenn. 2
3 660972006 Boulon (M6 X 12 MIM)....ccueiiiiieieeiesieeee e 2 34 308581001 = 1
4 678370002 RONAEIIE B ......uuuiiririririireeeeeeee e e aanreaees 5 35 678457006 Ecrou de blocage (M10 X 1,25 PO) ....vovevveveeeeieereeeeeererene. 2
5 310755001 Ensemble de lanceur a rappel 36 638494006 Douille de roue .......coccviiiiiiii e 2
(incl. pieces No. 83, 90-100) ......ccueerreerreererrereereerereeereenes 1 37 638494007  CapPUCNON A’AXE....c.cceeveeereiereieereseese ettt saeresneseenas 2
6 310771001 Ensemble de rotor..........oeiiii 1 38 308451011 DISQUE «veeeteeeee e eteeee et e ettt eesee et e eaeeebe e s e ereeeseeaeeereenneenis 2
7 678289004 Roulement ... 1 39 660971002 Boulon (M10 X 75 MM) ..cuvieiiiieeeciee e 2
8 310772001 Assemblage du Stator...........ccevvceiiiiniicce s 1 40 521512001 Boite de COMMEANAE.......ccceeveeieirierecreetecreeete e 1
9 638545001 Couvercle du Stator.........ooiiereiei e 1 41 660481005 Vis (MB X 14 MMt 4
10 638546001 Bati arriGre ..o 1 42 638700014 Boitier du panneau de controle.........ccceeeveeeeeecreeceeeneenne 1
11 638344003  Plaque de compression de Cable..........cceoveveveureueeneennnee. 1 43 760504003  Interrupteur de volet de départ ..........cceeveveeeeeeeeeeeneenene. 1
12 660972002 Boulon (M6 x 103 mm) (88) .......ccccoeviuiririiiiiiieeis e, 4 44 570417001 Gaine A iNterTUPLEUL ...cevee et 1
13 678318002 Couvercle d’extrémite arriere.........ccccvvveeeeieee e 1 45 661533001 Boulon (M3,5 X 9 MM)....eeiiiiiiecieccieeeee et 2
14 660972003 Boulon (M6 X 10 MM) ... 4 46 661534001 Boulon (M3,9 X 9 MM)...ocueeiiiiieciecreereereeteeere e 8
15 678737001 SUPPOrt POUFr CADIE ... 1 47 661535001 BoUION (M4 X 8) ...eeieeeiee e 6
16 660901007 VS e ————————————————aaraaaas 4 48 290400001 Prise de 120V, 20 A .eeeeeeeeeeeeeeeeeeee et 1
17 678370003 RONAEIIE 5 ... 12 49 290400005 Prise de 120V, S0 A oot eee e 2
18 310733002  Bouchon de remplissage d’huile...........cccooceeiiiiiiiiiniinnncns 1 50 780351008  Disjoncteur de c.a. alternatif (20 A).....ccccceeeeeieeereceeieennns 1
19 660596011 BOUION . 1 51 780351009 Disjoncteur de c.a. alternatif (30 A)....cceecvveveeecreeieeerenne 1
20 310773001 COrde ... 1 52 308393003 Compteur NUMENQUE 4-8N-1 .....cceeeeeeiee e 1
21 678738001 [CTo 1N o] |1 /= SRS 1 53 660972004 Boulon (M6 X 12 MM) ...euiiiiiiiiiieeeeeeeee e 6
22 661505009  Boulon (M8 X 40 MM)....cceevuiiiriiiiiniiiiis e 1 54 310711046  Réservoir de Carburant..........cceeeeeeeeeeeeieeereeeesreeeeeseeneas 1
23 638547001  Poignée de robinet..........occoiiiiiiiiiies 1 55 308103004  Filtre & CarbUrant .........cceveveuiereeeeeeeeeeeeeee s 1
24 678457005 Ecrou de blocage (M8) .........cvvveeererereeereeeeereneresesessesenas 1 56 310720024 Bouchon de réservoir de carburant ........coeeeeeeeeeeeeeeeeee, 1
25 638548001 L= o] = RPN 1 57 308393002 JAUQJE 8 BSSENCE ...veeieiieie ettt 1
26 661532001 Boulon (téte Carrée)..........uovi i 1 58 570358020 Tuyau flexible de carburant..........ccccceeeveveeeeiieeieecee e, 1
27 638224002 POIgNEE ... 1 59 678815005  Agrafe de tuyau flexible de carburant...........cccccveeeennnnns 2
28 678460005 ECIOU (MB) ...ttt en e en e 6 60 308459003 Robinet de Carburant .........oeeeeeeeeee e 1
29 678355004 ECIOU (MB) ... en e en s an s 2 61 940680034 Etiquette de surface brilante............coceveveveeeeveeeeeeeeersenn. 2
30 310762001 Amortisseur de vibration d’alternateur................c..c..c.e.. 2 62 308578002  Tamis d€ SilENCIBUX -.veeuerureuerirrerreereeseeseeeeneeseeeeee e e eneenes 1
31 940654103 Etiquette d’avertissement de combUStON ..............cooevee. 1 63 678821001  RONAENIE ....ecvreeveeeicieeeeeeee e 1
A AVERTISSEMENT :

NOTE A : OWT Industries, Inc., ne fournit pas de moteurs dans ses piéces détachées. Les moteurs
sont couverts par la garantie du fabricant de moteurs. Consulter le manuel du moteur inclus ou

L contacter notre département de service apres-vente pour toute assistance.

Pour éviter toute blessure personnelle ou dommage a I’équipement, 'installation et tout entretien
devralent étre effectués par un électricien qualifi€ ou un préposé au service autorisé. En aucun
cas, une personne non-qualifiée ne devrait essayer de faire le raccord au circuit principal.

5
WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

GENERATEUR DE POWERSTROKE - SERIE PS3000

\
Le numéro de modele se trouve sur une plaquette fixée sur le boitier du moteur. Ne jamais oublier de mentionner le numéro
de modéle dans toute correspondance concernant le GENERATEUR ou lors de la commande de piéces détachées.
LISTE DES PIECES
NO.DE NO.DE ] NO.DE NO.DE i
REF. PIECE DESCRIPTION QTE. REF. PIECE DESCRIPTION QTE.
64 678822001 LV S 1 95 940708007 Etiquette de IUDFfiant ............ccoveververeeieeeeeeeeeee e, 1
65 638538001 Couverture de tamis de SilenCieuX........cccueeeeeericieeeeeennns 1 96 940040009 Etiquette de panneau de controle...........coevrerevevercreunnnn. 1
66 570356003 Plague antiChoe .......ccoocuuiiiiiceceeee e 2 97 310714009 Ensemble de panneau de contrdle
67 638539001  Couverture de SileNCIBUX.............ccuurueruerreererieerenseeceeenes 1 (incl. pieces no. 40-52, 135, 142) .....covvviiiciiiies 1
68 660972007 Boulon (M6 X 10 MM)....veveerieiecreeeeeeeeeeeeeeeeeeseeseeseeenseenns 1 98 940705069 Etiquette de 1090 ......cooiiiieiiiee e 1
69 309322009 SHENCIBUX oo, 1 99 570740003 JOINT e 2
70 940514001 Etiquette de axe de verrouillage.........cocovvveverererevevevenennn. 1 100 678345002 Plague ... 1
71 940996007 Etiquette de guide d’utilisation............cccceveeeeeveeereveeeeieeee. 1 101 309369002 Carburateur ........oocuiiieee e 1
72 941494002 Etiquette de Mise & 12 1erre . ...ouuveeeeeeceeeeeeeeeeeeeeeeeeeen 1 102 570740002 JOINT e 1
73 638544001  BIOC & AOUIlIE.....u.veveereeceieictscieceieeses s 1 103 310759001  Assemblage du alternateur
74 309369001 Ensemble de carburateur (incl. piéces no. 110-113) ........ 1 (incl. pieces no. 3,4, 6-17, 19) c.ceiiiiiiiiieeeee e 1
75 B78670002  ECIOU..oveeeooeeeeioeseeoeeseeeeeseeseeeesseeeeessseseeeeseeseeeseeesee e 1 104 678728001  Exhaust GaSKet........coooovvvvmiiiiiiiiiiis 1
76 310711045  Ensemble de réservoir de carburant 105 309322008  Ensemble de silencieux
(iNCl. PIECES NO. 5460, 86).....veveeeeeeveeereeerereeseresseseeone 1 (incl. pieces No. 53, 62-69, 115) .c.c.vvvvrverinriririrniiienaee 1
77 570763001 Dispositif d’étanchéité de remplissage d’huile ................ 1 106 310756001 Moyeu de démarrage.......ccceeeveveeeeeeeecieieee e 1
78 660839002 Bouchon de vidange (M10 X 1,25-16) .........ocvuurerrrrerenenn. 1 107 310757001 Ventilateur .......ueeieieieeeeeeeeeee s 1
79 678736001 G S e 9 108 310758001 Y o] = L | PP 1
80 661401001  BOUION coooooveeeeeeeeeeseeeeeeeeeeeeeesseeeee e eeseee e 1 109 678281002  Levier de commande de régulateur ..............ooounevveeennn. 1
81 310770001 COTAC e 9 110 678361002 BiellE..un e 1
82 678320001  Carter de déMAITEUN.............ovvvereeereeeeeeeeeeseeeeeeeeseeseeeees 1 iy 678363002 Ressort du CarbUrateur ... 1
83 660481004 Vis (M6 X 12 mm) _______________________________________________________________ 3 112 678280002 RESSOI ... 1
84 678733001 AGIafe e COME.......vueeieeeereeeeeeeeeeeee e 1 113 678342002 Carter de ventilateur...........cceeviiiieeriei e 1
85 678466003  ReSSOM A€ dEMAITAGE ...veovvereeeeeeeeeeeeeeeseseeeesseeseeesenes 1 114 310760001  Ensemble de filtre a air (incl. pieces no. 126-130) ............ 1
86 638543001 Galet A tAMDOUL oo 1 115 521508001 Boitier du filtre @ air........ocoevvevieeeeiieeeeeeeeeee e, 1
87 678734001 RSSO oo 9 116 638344002 Plaque ............................................................................... 1
88 678735001 [CTUTT LYo (=Y (o1l | 9 117 638345002 I?Iaque QJUSTEE .. 1
89 638701006 POIGNEE dE AEMATEUT .......veeeeeeeeereeeeeeeeeseeeeeeseeseeseeenees 1 118 310764001 Elément du filtre @ air ......cceviiieeeeie e 1
90 940974001 Etiquette de danger sur risque dincendie ..., 9 119 521509001 (;ouvercle dufiltre @ air ...cccoeeeeeeecieeee e 1
91 940513008 Etiquette d’avertisSement de terre ..........wwrvveerrerereereeenees 1 120 940654112 I;tiquette d’avertissement .......ccccoiiiiiiiiii e 1
92 940971040  Pendres étiqUette (ACEIE) ..........ovvweervveeesrereeereerreeesee 1 121 940515005 Etiquette de |a CPSC (ENG).......ooovvvviiiiiiiiiii, 1
93 940633002  Logo de déflecteu de MOtEUF . ..........eveeeveerereereeeereseereeeenne 1 122 940515006 Etiquette de la CPSC (FR/SP) ..o, 1
94 940647041 Etiquette de volet de départ.........coeccueveeeeevecreeereeererennnns 1 PAS ILLUSTRE :
987000678 Manuel d’utilisation ... 1
A AVERTISSEMENT :

NOTE A : OWT Industries, Inc., ne fournit pas de moteurs dans ses piéces détachées. Les moteurs
sont couverts par la garantie du fabricant de moteurs. Consulter le manuel du moteur inclus ou
L contacter notre département de service apres-vente pour toute assistance.

Pour éviter toute blessure personnelle ou dommage a I’équipement, 'installation et tout entretien
devralent étre effectués par un électricien qualifi€ ou un préposé au service autorisé. En aucun
cas, une personne non-qualifiée ne devrait essayer de faire le raccord au circuit principal.

6
WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

GENERATEUR DE POWERSTROKE - SERIE PS3000

4 )
El nimero de modelo se encuentra en motor. Siempre mencione el nimero del modelo en toda correspondencia relacionada
con el GENERADOR o al hacer pedidos de piezas de repuesto.
LISTA DE PIEZAS

NUM. NUM. NUM. NUM.

REF. PIEZA DESCRIPCION CANT. REF. PIEZA DESCRIPCION CANT.
1 309591029 Motor SPE195 (incl. pzas. nums. ref. 148, 84, 125, 85)....1 33 310761001 Amortiguador de vibraciones del motor .........cc.cccccveeeen.. 2
2 661505008 Perno (M8 X 35 MM)....coiiiiiiiiieeeieee e 4 34 308581001 AIMAZON .t 1
3 660972006 Perno (M6 X 12 MM)....coiiiiiiiiieeeiee e 2 35 678457006  Tuerca de seguridad (M10 X 1,25 pulg.)....cccecverneirceernnnnns 2
4 678370002 Arandela B ......vvveieeiiiiiieieeeeeeeee e e 5 36 638494006 BUje para ruedas........uuuveeiieeeieeiiieieieee e 2
5 310755001 Conjunto de arrancador retractil 37 638494007 Cubierta del €]8 .......uueiiiiiieee e 2

(incl. pzas. nums. ref. 83, 90-100) .......ccverireerieeernieeenee 1 38 308451011 RUEAA ... 2

6 310771001 Conjunto del FOtOr .......coviviiiiieiei e 1 39 660971002 Perno (M10 X 75 MM)..cuiiiiiiiiie e 2
7 678289004 (7] 0] 110 1= (PSPPSR 1 40 521512001 Caja de CONIOL.......eiiiiiiecee e 1
8 310772001 Ensamble del estator .........coovueeeeiiiiiiiieceeeee e 1 a1 660481005  Tornillo (MB X 14 MM).cciiiiiiiiiiiiiiie et 4
9 638545001 Cubierta del estator..........oocviiiii i 1 42 638700014 Panel de CONtrol ........ceeiieiiiiiee e 1
10 638546001 ArmMazon traSero........cocoeviciriii i 1 43 760504003 Interruptor de anegador .........ccceeciieiiieec e 1
11 638344003 Placa de compresion de alambre .........cccceeevieeeiieeeennnee. 1 44 570417001 Protector del interruptor.........ccceeeeeeecee e 1
12 660972002 Perno (M6 x 103 Mm) (88).....cccuureeeeeeiiriieeeeeiieieeeeeeeieen 4 45 661533001 Perno (M3,5 X 9 mMM)...uiiiiiiiiiee e 2
13 678318002 Cubierta extremo trasero .........cccceeeveeeeiieeeeriee e 1 46 661534001 Perno (M3,9 X 9 MM)...coiiiiiiiiieeeree e 8
14 660972003 Perno (M6 X 10 MM)....cooiiiiiiieeeeee e 4 47 661535001 PErNO (M4 X 8) .cceeieieiii ettt 6
15 678737001 Rejilla de alambre.........ccooeiiieiiiiiee e 1 48 290400001 Receptaculo de 120 V20 A ....oovirienieeienieeeeeee e 1
16 660901007 JLE T4 011 PP 4 49 290400005 Receptaculo de 120 V30 A ..o 2
17 678370003 Arandela b ..o 12 50 780351008 Disyuntor de circuito de AC (20 A).......coociriiriiiniieiee 1
18 310733002 Tapa del depdsito de aceite ........ccevvveviiieeeeiieeeieee e 1 51 780351009 Disyuntor de circuito de AC (80 A)...cccveeiiiieeiiieeeeeee e 1
19 660596011 PEINO ... 1 52 308393003 4 en 1 Medidor digital ........cceeeeiiiiiiieei e 1
20 310773001 CUBIA. .. 1 53 660972004 Perno (M6 X 12 MM).....oiiiiiiiiiee e 6
21 678738001 PaSAAON ... 1 54 310711046  Tanque de combustible.........cccoeriiiiriier i 1
22 661505009 Perno (M8 X 40 MM).....cueeiiiieeeiiee e e 1 55 308103004 Filtro de combustible ........ccoeveveeeeieiiiee 1
23 638547001 Cabeza del vastago del manguito............cceeeiveeiiiinncnne, 1 56 310720024  Tapa del tanque de combustible..........ccceeerrirrircerennenne. 1
24 678457005 Tuerca de seguridad (M8).........ccceeeieciiieeeeeeiieee e esieee e 1 57 308393002 Medidor de combustible ..., 1
25 638548001 POJO s 1 58 570358020 Manguera de combustible ...........ccoceiiiiiiiieeeieeeee e 1
26 661532001 Perno (cab. cuadrada).........cccceeeeerieeneenieesee e 1 59 678815005  Clip de manguera de combustible............cccccoiiiiiiinnnnns 2
27 638224002 /= Tq T T J S 1 60 308459003 Llave de combustible ..........cooieeiiiiiiniieeeeeee e 1
28 678460005 TUEICA (M)t 6 61 940680034 Etiqueta superficial caliente ... 2
29 678355004 TUEICA (M) ettt e 2 62 308578002 Malla de SIleNCIAAON .....eeeeeeeeeeeeeeeee e 1
30 310762001 Amortiguador de vibraciones del alternador..................... 2 63 678821001 =T Lo 1= - L 1
31 940654103 Etiqueta de advertencia de combustion ............cccccuueeee. 1 64 678822001 (o SRR 1
32 678355003 TUEICA (M8).....eeeiee ettt e 6 65 638538001 Cubierta de malla de silenciador............ccoceeeeeeiiieeeeecenns 1

.

NOTA A: OWT Industries, Inc., no proporcionara los motores como repuestos. Los motores estan
cubiertos por medio de la garantia del fabricante del motor. Consulte el manual adjunto del motor

0 comuniguese con nuestro departamento de servicio para recibir ayuda al respecto.

A ADVERTENCIA:

Para evitar posibles lesiones fiscas o dafos materiales, es necesario que la instalacion y todo

el servicio sea realizado por un electricista matriculado o representatnte de servicio autorizado.

Bajo ninguna circunstancia debe permitirse que una persona que no esta capacitad trate de

manipular cables dentro del circuito de servicio eléctrico.

J

7
WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

GENERATEUR DE POWERSTROKE - SERIE PS3000

4 )
El nimero de modelo se encuentra en motor. Siempre mencione el nimero del modelo en toda correspondencia relacionada
con el GENERADOR o al hacer pedidos de piezas de repuesto.
LISTA DE PIEZAS

NUM. NUM. NUM. NUM.

REF. PIEZA DESCRIPCION CANT. REF. PIEZA DESCRIPCION CANT.
66 570356003 Barra resistente a 10S golpes........cocovveeeiiieeiiiee e 2 (incl. pzas. nums. ref. 40-52, 135, 142)......cccceeeiriiiiiinies 1
67 638539001 Cubierta de silenciador .........ccccceviieeeeiieeeeee e 1 98 940705069 Etiqueta del 10gOtiPO ....ccouveiiiiieeeiie e 1
68 660972007 Perno (M6 X 10 MM)...cccueiiiieieeiee e 1 99 570740003  JUNTA teoueiiiieiieeiee e e siee ettt et e st e e nee s 2
69 309322009 15151 Vo7 =T Lo SRR 1 100 678345002 Placa .o 1
70 940514001 Etiqueta de pasador de SUjecion .........ccccceeeecvvieeeeeceneen. 1 101 309369002 CabUurador .......ooo e ——— 1
71 940996007 Etiqueta de guia de iNiCIO.......cueeriiiiiiiiei e 1 102 570740002 [ = S 1
72 941494002 Etiqueta de conexion a tierra .......cccceeeceeeveeeeiiee e 1 103 310759001 Conjunto de alternador
73 638544001 BloQUE d€ DUJE ... 1 (incl. pzas. nims. ref. 3, 4, 6-17, 19) ceeevicieeeeeeee e 1
74 309369001 Conjunto de caburador (incl. pzas. nums. ref. 110-113)...1 104 678728001 JUNta de ESCAPE......oiiiieeee e 1
75 678670002 L0 (=T R 1 105 309322008 Conjunto de silenciador
76 310711045 Conjunto de tanque de combustible (incI. pzas. nums. ref. 53, 62-69, 115) ............................... 1

(incl. pzas. nums. ref. 54-60, 86).........cccerrreerrererrieeeneee 1 106 310756001 Buje de arranquUe.......c.ceeeeeeeiiieeeeee e 1
77 570763001 Sello del depdsito de aceite......cuvvvveeeeiiiieeeiiee e 1 107 310757001 Ventilador ......ooiieeieicee s 1
78 660839002 Tapon de drenaje (M10 X 1.25-16) .eeeeevieeeeiieeeeee e 1 108 310758001 VOoIaNte .....ooceiiiiii s 1
79 678736001 THNQUELE e 1 109 678281002 Brazo del regulador ... 1
80 661401001 PINO ... e ———————— 1 110 678361002 Varilla complamiento.......ccceeeiiiiiiciecccccceee e 1
81 310770001 (=T o - TSRS 1 111 678363002 Resorte de caburador ... 1
82 678320001 Caja del arranCador..........oocveeeiieeereeee e 1 112 678280002 RESOME....eeii e 1
83 660481004  Tornillo (MB X 12 MM)..ceiiiiiiiiiieiiee e 3 113 678342002 Estuche del ventilador............coeviiieiiiiiiieeeee e 1
84 678733001 Clip d& CUBITA.....cc et 1 114 310760001 Conjunto de limpiador de aire
85 678466003  Resorte del arrancador ...........oveeeeereseeeeneeneseeeeneeneens 1 (incl. pzas. nims. ref. 126-130) ..o 1
86 638543001  Polea del tambor ...........cceererereeeenreeereeeeeeseseseeseeseeseeeeens 1 115 521508001  Estuche defiltro de @ire ..., 1
87 678734001 TNy ¢ 1= TR 116 638344002 PlACA ...ttt s 1
88 678735001  Guia de triNQUELe..........cccveveueeeerereeeeeeereeeeeee e 117 638345002  Placa de ajuste de oS elementos ... 1
89 638701006 Manija de arranque 118 310764001 Elemento del filtro de aire ........cc.eoeveiiiiiiiiiieee 1
90 940974001 Etiqueta de peligro del riesgo de incendio............cce........ 1 119 521509001 Tapa de la camara de ventilacion.........cccccccceeeeeeeecinenen.n. 1
91 940513008 Etiqueta de advertencia tierra........ccceceeveveeceeciecceeeeeenne 1 120 940654112 Etiqueta de advertencia .........cccceeeieiiiiiiiei e 1
92 940971040 Etigueta colgante de aceite ..........ccoceeveeeeeceeceecie e, 1 121 940515005 Etiqueta CPSC (ENG)......cceeviiiieeerie e 1
93 940633002 Etiqueta de la cubierta del Motor...........cccoveveveveveueeeenense. 1 122 940515006 Etiqueta CPSC (FR/SP) .....eviiiiieeeiee e 1
94 940647041 Etiqueta del anegador..........oooieeiiiiiciiiee e 1 NO SE MUESTRA:
95 940708007 Etiqueta de lubricante ... 1 987000678 Manual del OPerador.........ceceeeeeeeereeeeeecreeeeeecree e q
96 940040009 Etiqueta de panel de control...........oooovieiiiiiiiiciiiiieieees 1
97 310714009 Conjunto de panel de control

.

NOTA A: OWT Industries, Inc., no proporcionara los motores como repuestos. Los motores estan
cubiertos por medio de la garantia del fabricante del motor. Consulte el manual adjunto del motor

0 comuniguese con nuestro departamento de servicio para recibir ayuda al respecto.

A ADVERTENCIA:

Para evitar posibles lesiones fiscas o dafos materiales, es necesario que la instalacion y todo
el servicio sea realizado por un electricista matriculado o representatnte de servicio autorizado.
Bajo ninguna circunstancia debe permitirse que una persona que no esta capacitad trate de

manipular cables dentro del circuito de servicio eléctrico.

J

8
WWW.mymowerparts.com



